

# TEST CERTIFICATE

**Certificate number:** TC-J0010

**Client:** Liang Chew Hardware Pte Ltd  
133 Kitchener Road  
Singapore 208517

**Product:** Bronze Stop Cock Compression End

**Brand / Model:** Norika / SCCRN035, SCCRN042 and SCCRN050


**Detail:** Nominal Dimension (mm): 35, 42 and 54

**Specification:** SS 75: Part 2: 1978 (2012), BS EN 1254-2: 1998, AS/NZS 4020: 2005, SS 375: 2015, BS 3457: 1973, BS EN 1982: 2008, BS EN 12165: 2016

**Test Report:** 2221882-OYC, 1820208-OYC, 7191190440-CHM18-01B-CR2-YMG, 1820223-CPC, 2020678-CPC, 21802731-CLC, 1920459-OYC, 1920312/04-CPC

## Summary

A sample of product submitted was tested and found to comply with the test requirements of the above standard(s).

  
Head, Certification  
Singapore Test Lab Pte Ltd

Date of Original Issue:

3 September 2018

Date of Last Revision:

31 August 2022

Date of Expiry:

2 September 2024

This Certificate is part of the listed full report(s) and should be read in conjunction with it. This Certificate remains the property of Singapore Test Lab Pte Ltd and shall be returned upon request. The use of this Certificate is subjected to the Terms and Conditions of Singapore Test Lab Pte Ltd.



Singapore Test Lab is an ISO / IEC 17065 Certification Body

Singapore Test Lab Pte Ltd. 10B Enterprise Road, Singapore 629828. Telephone: 6353 6393 Fax: 6353 6395

